LARK DINING TABLE

NO PHOTO QUANTITY

1 % Bracket 1PC

2 [:::::::::3 Support 1PC

3 Bottom support 1PC

4 —— Full thread screw
M12*700 1PC

5 @ Screw nut M12 1PC

6 = Spacer M12%¥24*1.2 1PC

7 S Spring shim M12 1PC

8 Q1Z]=- Spanner 19mm 1PC

9 @ Top 1PC

10 )__J Screw M6%20 4PCS

11 IS Spacer M6*13*1.2 4PCS

12 f\ Spanner 4mm 1PC
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